
DATEREV BY DESCRIPTION

DATE

CHECKED

DRAWN

DESIGNED

10976A.00

JOB NO.

DRAWING NO.

SHEET NO.

SCALES ACCORDINGLY

VERIFY SCALES

THIS SHEET, ADJUST

IF NOT ONE INCH ON

BAR IS ONE INCH ON

ORIGINAL DRAWING

0 1"

OFNOVEMBER 2022

CITY OF AUSTIN

WILD HORSE RANCH WWTP EXPANSION

1 2 3 4 5 6 7 8 9 10 11 12 13

A

B

C

D

E

F

1 2 3 4 5 6 7 8 9 10 11 12 13

A

B

C

D

E

F

G G

®

AUSTIN

CITY OF 

TBPELS No. F-882
464

C
I

C
I

O
3

DN
U

ED
81

SS

9

F

FF

YY

TT

OO AA
UU

NNN
II

TT

CONFORMED DOCUMENTS

P
lo
t 

D
a
te
: 
  
 1

0
-O

C
T
-2

0
2
2
  
  
7
:4

0
:1

0
 A

M
U
s
e
r:
  
L

D
ie
tz
e
l

  
  

M
o
d
e
l:
  
L
a
y
o
u
t1
  
  

C
o
lo
rT

a
b
le
: 
 g
s
h
a
d
e
.c
[...]
PER THE DETERMINATION OF NO EFFECT ISSUED ON MARCH 6, 2013, THE PROJECT ACTIVITIES
MUST COMPLY WITH THE FOLLOWING CONDITIONS:
- STANDARD EMERGENCY CONDITIONS FOR THE DISCOVERY OF THREATENED OR

  ENDANGERED SPECIES; AND - STANDARD EMERGENCY CONDITIONS FOR THE DISCOVERY OF CULTURAL 

RESOURCES

#

#

EQUIPMENT

POSITION CODE

MAIN PIECE OF EQUIPMENT PER INFOR TAGGING CODE

XXX-XXX-XX

UNIT CODEAREA CODE

EQUIPMENT CODE

AREA CODE

SUBCOMPONENT CODE

SUBCOMPONENT OF A POSITION PER INFOR TAGGING CODE

SUBCOMPONENT CODE

UNIT CODE

XXX-XXX-XXX-XX

ABBREVIATION

POSITION CODE

PROVIDE SAFETY SIGNS AS SPECIFIED IN ARCHITECTURAL DESIGN.18.

JEA

WCO
WAS
TWAS
SI
SE
SSC
SC
SB
S
RS
RI
REC
RAS
PS
PW
PE
PD
PLY
OF
NPW
ML
GR
GBB
FW
FM
FIL
FE
FA
DWSL
DSL
DR
CO
CBN
BSB
ALM
AIR

WASHER COMPACTOR OVERFLOW
WASTE ACTIVATED SLUDGE
THICKENED WASTE ACTIVATED SLUDGE
SCREENED INFLUENT
SECONDARY EFFLUENT
SECONDARY SCUM
SCUM
SCREENINGS WASHER/COMPACTOR BYPASS
SCREENINGS
RAW SEWAGE
RAW INFLUENT
RECYCLE FLOW
RETURN ACTIVATED SLUDGE
PUMP STATION
POTABLE WATER
PLANT EFFLUENT
PUMPED DRAINAGE
POLYMER
OVERFLOW
NON-POTABLE WATER
MIXED LIQUOR
GRIT SLURRY
GRIT BASIN BYPASS
FIRE WATER
FORCE MAIN
THICKENER FILTRATE
FILTER EFFLUENT
FOUL AIR
DEWATERED SOLIDS
DIGESTED SLUDGE
DRAIN
CLASSIFIER OVERFLOW
EXTERNAL CARBON SOURCE
BAR SCREEN BYPASS
ALUM
AERATION AIR

=
=
=
=
=
=
=
=
=
=
=
=
=
=
=
=
=
=
=
=
=
=
=
=
=
=
=
=
=
=
=
=
=
=
=
=

ld
ie
tz
e
l

AUTHORITY OF:

CONVENIENCE OF THE CONTRACTOR UNDER THE

THIS CONFORMED DOCUMENT IS RELEASED FOR THE

DATE

SEE DISCLAIMER FOR LIMITATIONS OF USE. 

SHALL GOVERN.

DOCUMENTS ARE FOUND, THE CONTRACT DOCUMENTS

BETWEEN "CONFORMED" DOCUMENTS AND CONTRACT

CONTRACTOR. IF INCONSISTENCIES OR AMBIGUITIES

SET OF DOCUMENTS FOR THE CONVENIENCE OF THE

ADDENDA HAVE BEEN MERGED INTO ONE CONFORMING

SPECIFICATIONS) AND SUBSEQUENTLY ISSUED

PART OF THE BIDDING DOCUMENTS (DRAWINGS AND

CONTRACT DOCUMENTS DATED JUNE 10, 2022, AS

11-01-22

TX LIC NO. 104266

DANNY M HURTADO, P.E.



SCALE: 1" = 30'

PROJECT NO.

L
A

S
T

 
S

A
V

E
D

 
B

Y
:

FILE NAME:

CW

AW

SGE

FEBRUARY 2022

00G06

8

GENERAL

OVERALL WWTP

SITE PLAN

00G069585A10

4

5

°

0

0

'
0

5

"

T

R

U

E

N
O

R
T

H

P
L

A
N

T

N

O

R

T

H

DATE
REV BY

DESCRIPTION

DATE

CHECKED

DRAWN

DESIGNED

10976A.10

JOB NO.

DRAWING NO.

SHEET NO.

SCALES ACCORDINGLY

VERIFY SCALES

THIS SHEET, ADJUST

IF NOT ONE INCH ON

BAR IS ONE INCH ON

ORIGINAL DRAWING

0 1"

OF

CITY OF AUSTIN

WILD HORSE RANCH WWTP EXPANSION

1 2 3 4 5 6 7 8 9 10 11 12 13

A

B

C

D

E

F

1 2 3 4 5 6 7 8 9 10 11 12 13

A

B

C

D

E

F

G G

®

TBPE No. F-882

AECOM TECHNICAL SERVICES INC.

13640 BRIARWICK DRIVE, SUITE 200

AUSTIN, TEXAS 78729

WWW.AECOM.COM

TBPE REG. NO. F-3580

CITY OF

AUSTIN

464

BID SET

LEGEND

EXISTING 

PROPOSED 

100 YEAR FLOODPLAIN

500 YEAR FLOODPLAIN

LIMITS OF CONSTRUCTION
LOC LOC 

500YR

100YR

1

2

KEYMAP

NTS

NOTES:

1. AREA DESIGNATIONS INCLUDE FACILITIES WITHIN A 5 FOOT PERIMETER

AROUND DESIGNATED AREA. REFERENCE SITE DRAWINGS FOR

FACILITIES OUTSIDE THIS PERIMETER.

10 INFLUENT LIFT STATION

15       INFLUENT LIFT STATION ODOR CONTROL

20      HEADWORKS

25      HEADWORKS ODOR CONTROL

30 AERATION BASINS

31      MIXED LIQUOR SPLITTER BOX

40      SECONDARY CLARIFIERS

45 RAS PUMP STATION

46      RAS SPLITTER BOX

47      WAS PUMP STATION

50      FILTERS AND UV FACILITY

55      EXISTING FILTER STRUCTURE

65      PLANT WATER PUMP STATION

70      SLUDGE HOLDING TANK NO. 1

71      SLUDGE HOLDING TANK NO. 2

72      PLANT DRAIN PUMP STATION

75      THICKENING BUILDING

80 OPERATIONS BUILDING

85 SUBSTATION No. 1

90 ADMINISTRATION BUILDING

AREA NUMBERS:

PROPOSED FLOOD PROTECTION 

N1000

N1100

N1200

N1300

N1400

N1500

E
5
0
0
0

E
4
9
0
0

E
4
8
0
0

E
4
7
0
0

E
4
6
0
0

N1000

N1100

N1200

E
4

5
0

0

E
F

F
L
U

E
N

T
 
F

I
L
T

E
R

S

E
F

F
L
U

E
N

T
 
F

I
L
T

E
R

S

DRAINAGE

STRUCTURE

T
R

A
N

S
F

O
R

M
E

R

GEN.

OPERATIONS

BUILDING

SHED

SHED

OVERHANG

UV DISINFECTION

CONC FOOTING

C
O

N
C

 
S

W

CONC SW

A
S

P
H

A
L
T

ASPHALT

ASPHALT

A

S

P

H

A

L

T

C

O

N

C

 
F

O

O

T

I
N

G

CONC SW

C

O

N

C

 

F

O

O

T

I

N

G

500 YR FLOODPLAIN

(PRE-ATLAS 14)

FINAL

CLARIFIER

No. 1 ELECT

VAULT

ELECT

VAULT

GEN. TRAILER

 

A

S

P

H

A

L

T

 ASPHALT

 ASPHALT

 ASPHALT

 

A

S

P

H

A

L

T

A
E

R
A

T
I
O

N
 
B

A
S

I
N

A
E

R
A

T
I
O

N
 
B

A
S

I
N

RAS PUMP

STATION

SLUDGE

HOLDING

TANK

CONC.

INFLUENT

LIFT STATION

CONC S
W

CONC SW

CONC SW

ELECT

PANEL

C
O

N
C

 
S

W

C

O

N

C

 
F

O

O

T

I
N

G

 
A

S

P

H

A

L

T

500 YR FLOODPLAIN

(PRE-ATLAS 14)

100 YR FLOODPLAIN

(PRE-ATLAS 14)

500 YR FLOODPLAIN

(PRE-ATLAS 14)

CONTROL

POINT #1

N1400

N1300

E
5
0
0
0

E
4
9
0
0

E
4
8
0
0

E
4
7
0
0

E
4
6
0
0

N1500

100 YR FLOODPLAIN

(PRE-ATLAS 14)

100 YR FLOODPLAIN

(PRE-ATLAS 14)

10

20

75

30 30

31

46

4040

45

45

40

50

65

90

3030

85

25

71

72

80

70

STORMWATER

POND

PROPOSED

SHEET PILING

FLOOD PROTECTION

EXISTING

CASCADE AERATION

AND OUTFALL

47

EXISTING PLANT

EFFLUENT OUTFALL

L

O

C

L

O

C

L

O

C

L

O

C

L

O

C

L

O

C

L

O

C

L

O

C

L

O

C

L
O

C

L
O

C

L
O

C

L
O

C
L
O

C
L
O

C

L

O

C

L
O

C

1

0

0

Y

R

1

0

0

Y

R

1

0

0

Y

R

1

0

0

Y

R

100YR

1

0

0

Y

R

1

0

0

Y

R

1

0

0

Y

R

1

0

0

Y

R

1

0

0

Y

R

1

0

0

Y

R

5
0
0
Y

R

5

0

0

Y

R

5

0

0

Y

R

5

0

0

Y

R

5

0

0

Y

R

5

0

0

Y

R

5

0

0

Y

R

5

0

0

Y

R

5

0

0

Y

R

5

0

0

Y

R

5

0

0

Y

R

500YR

15

DATUM

DATUM

DATUM

DATUM

DATUM

DATUM

DATUM

DATUM

DATUM

DATUM

DATUM

DATUM

DATUM

DATUM

P

E

P

E

P

E

P

E

P

E

P

E

P

E

P

E

P

E

L

O

C

STAGING

AREA

55

EXISTING

GATE

EXISTING

GATE

EXISTING

GATE

EXISTING

FENCE

EXISTING

FENCE

EXISTING

FENCE

EXISTING

FENCE

EXISTING

ENTRANCE

GATE

LOC

LOC

L

O

C

L

O

C

L

O

C

L

O

C

LOC

L

O

C

L

O

C

L
O

C

L
O

C

L
O

C

LOCLOCLOC

L
O

C

L
O

C

L
O

C

L

O

C

CONFORMED DOCUMENTS



DATEREV BY DESCRIPTION

DATE

CHECKED

DRAWN

DESIGNED

10976A.00

JOB NO.

DRAWING NO.

SHEET NO.

SCALES ACCORDINGLY

VERIFY SCALES

THIS SHEET, ADJUST

IF NOT ONE INCH ON

BAR IS ONE INCH ON

ORIGINAL DRAWING

0 1"

OFNOVEMBER 2022

CITY OF AUSTIN

WILD HORSE RANCH WWTP EXPANSION

1 2 3 4 5 6 7 8 9 10 11 12 13

A

B

C

D

E

F

1 2 3 4 5 6 7 8 9 10 11 12 13

A

B

C

D

E

F

G G

®

AUSTIN

CITY OF 

TBPELS No. F-882
464

C
I

C
I

O
3

DN
U

ED
81

SS

9

F

FF

YY

TT

OO AA
UU

NNN
II

TT

CONFORMED DOCUMENTS

**

06-10-22

DANNY M. HURTADO

SEALED BY

ORIGINAL
**

TX PE 104266

P
lo
t 

D
a
te
: 
  
 1

0
-O

C
T
-2

0
2
2
  
  
7
:5

9
:5

6
 A

M
U
s
e
r:
  
L

D
ie
tz
e
l

  
  

M
o
d
e
l:
  
L
a
y
o
u
t1
  
  

C
o
lo
rT

a
b
le
: 
 g
s
h
a
d
e
.c
tb
  
  

D
e
s
ig

n
S
c
ri
p
t:
  

C
a
ro
ll
o
_
S
td

_
P
e
n
_
v
0
9
0
5
.p

e
n
  
  
P
lo
tS

c
a
le
: 
 1
:1

00G07

L
A

S
T
 S

A
V

E
D
 B

Y
:

PROJECT NO. FILE NAME:10976A10

DMH

LGD

9

GENERAL

 

10976A1000G007.dgn

DESIGN CRITERIA

DESIGN PARAMETER CRITERIA UNIT

DESIGN CRITERIA KEY

BLACK FONT = PROPOSED

GRAY FONT = EXISTING

WASTEWATER CHARACTERISTICS

INFLUENT FLOW

AVERAGE ANNUAL 2.25 MGD

MAXIMUM MONTH  2.93 MGD

PEAK 2-HOUR FLOW 9.00 MGD

BIOCHEMICAL OXYGEN DEMAND (BOD)

AVERAGE ANNUAL 

LOADING 3570 PPD

CONCENTRATION 190 MG/L

MAXIMUM MONTH  

LOADING 5335 PPD

CONCENTRATION 220 MG/L

TOTAL SUSPENDED SOLIDS

AVERAGE ANNUAL 

LOADING 3570 PPD

CONCENTRATION 190 MG/L

MAXIMUM MONTH  

LOADING 5355 PPD

CONCENTRATION 220 MG/L

TOTAL KJELDAHL NITROGEN (TKN)

AVERAGE ANNUAL

LOADING 1030 PPD

CONCENTRATION 55 MG/L

MAXIMUM MONTH

LOADING 1339 PPD

CONCENTRATION 55.0 MG/L

AMMONIA AS NITROGEN (NH3-N)

AVERAGE ANNUAL 

LOADING 840 PPD

CONCENTRATION 45 MG/L

MAXIMUM MONTH  

LOADING 1092 PPD

CONCENTRATION 45 MG/L

TOTAL PHOSPHORUS (TP)

AVERAGE ANNUAL 

LOADING 110 PPD

CONCENTRATION 6 MG/L

MAXIMUM MONTH  

LOADING 143 PPD

CONCENTRATION 6 MG/L

AERATION BASIN INFLUENT

TEMPERATURE, 7-DAY AVERAGE

SUMMER 28 DEG C

WINTER 17 DEG C

INFLUENT LIFT STATION

PUMPS 

TYPE SUBMERSIBLE, NON-CLOG ---

DRIVE TYPE CONSTANT SPEED ---

CAPACITY - PHASE 1 (1.5 MGD ADF)

NUMBER OF JOCKEY PUMPS 2 ---

DESIGN CAPACITY EACH 500 GPM

MOTOR SIZE (EACH) 10 HP

NUMBER OF LARGE PUMPS 3 ---

DESIGN CAPACITY EACH 1,800 GPM

MOTOR SIZE (EACH)* 45 HP

CAPACITY - PHASE 2 (2.25 MGD ADF) CONSTANT SPEED ---

NUMBER OF JOCKEY PUMPS 2 ---

DESIGN CAPACITY EACH 1,000 GPM

MOTOR SIZE (EACH) 20 HP

NUMBER OF LARGE PUMPS 3 ---

DESIGN CAPACITY EACH 2,400 GPM

MOTOR SIZE (EACH) 45 HP

INFLUENT FLOW METERING

TYPE MAGNETIC

DIAMETER

CALIBRATED RANGE 0 - 8000 GPM

ODOR CONTROL SYSTEM

BIOTRICKLING FILTERS

NUMBER 1

CONFIGURATION CYLINDRICAL

BED HEIGHT 6 FT

AIR EXCHANGE RATIO 6 AC/H

IRRIGATION MODE ONCE-THROUGH

FANS

TYPE CENTRIFUGAL

NUMBER 1

MATERIAL FRP

CAPACITY 1,500 CFM

STATIC PRESSURE 8 INCHES OF W.C.

MOTOR SIZE (EACH) 5 HP

HEADWORKS

INFLUENT SCREENS

TYPE MULTI-RAKE -

NUMBER 2 -

PEAK CAPACITY (EACH) 4.5 MGD

CLEAR SPACING 0.25 INCHES

MOTOR SIZE (EACH) 2 HP

SCREENINGS CONVEYOR

NUMBER 1

CAPACITY 155 CF/HR

MOTOR SIZE 5 HP

WASHER/COMPACTOR

NUMBER 1 -

CAPACITY 100 CF/HR

MOTOR SIZE 5 HP

GRIT REMOVAL UNIT -

TYPE MECHANICAL FORCED

VORTEX

-

NUMBER 1

CAPACITY 9.0 MGD

MOTOR SIZE (EACH) 1 HP

GRIT PUMPS

TYPE RECESSED IMPELLER -

NUMBER 1 DUTY, 1 SHELF SPARE -

CAPACITY (EACH) 250 GPM

MOTOR SIZE (EACH) 5 HP

GRIT WASHER/CLASSIFIER

TYPE COANDA-TYPE -

NUMBER 1 -

LIQUID CAPACITY (EACH) 250 GPM

MOTOR SIZE (EACH) 2.0 HP

ODOR CONTROL SYSTEM

BIOTRICKLING FILTERS

NUMBER 1 -

CONFIGURATION RECTANGULAR -

BED HEIGHT 7 FT

AIR EXCHANGE RATIO (HW

CHANNEL)

6 AC/H

AIR EXCHANGE RATIO (GRIT

AREA)

12 AC/H

IRRIGATION MODE ONCE-THROUGH -

FANS

TYPE CENTRIFUGAL -

NUMBER 1 -

MATERIAL FRP -

CAPACITY 3,000 CFM

STATIC PRESSURE 8 INCHES WC

MOTOR SIZE (EACH) 7.5 HP

AERATION BASINS

NUMBER 4  -

DIMENSIONS (EACH BASIN) 95 x 30 FT

SIDE WATER DEPTH 16.6 FT

VOLUME (EACH BASIN) 0.338 MG

UNAERATED VOLUME (EACH BASIN) 0.130 MG

AERATED VOLUME (EACH BASIN) 0.209 MG

TOTAL VOLUME 1.364 MG

HYDRAULIC RETENTION TIME (HRT)

AVERAGE ANNUAL 14.5 HRS

MAXIMUM MONTH  11.1 HRS

MINIMUM AEROBIC SOLIDS RETENTION

TIME

WINTER 5.25 DAYS

MAXIMUM ORGANIC LOADING @

MAXIMUM MONTH  

48 LB BOD/

1000 CF/DAY

DESIGN MLSS 1500 to 3000 MG/L

AERATION BASIN MIXERS

TYPE SUBMERSIBLE

PROPELLER

-

NUMBER (EACH BASIN) 4 -

MOTOR SIZE (EACH) 5 HP

MIXED LIQUOR RECIRC PUMPS

TYPE SUBMERSIBLE,

PROPELLER

-

NUMBER (EACH BASIN) 2 -

CAPACITY (EACH) 586 GPM

MOTOR SIZE (EACH) 5 HP

DRIVE CONSTANT SPEED -

AERATION BLOWERS

TYPE SINGLE-STAGE

CENTRIFUGAL

-

NUMBER 3 -

CAPACITY (EACH) 2,050 SCFM

MOTOR SIZE (EACH) 150 HP

FIRM CAPACITY 4,100 SCFM

DIFFUSER TYPE FINE BUBBLE MEMBRANE

DISK

SECONDARY CLARIFIERS

CLARIFIER NO. 1

TYPE PLOW-TYPE -

NUMBER 1 -

DIAMETER 60 FT

SURFACE AREA (EACH) 2,827 SF

SIDE WATER DEPTH 15.67 FT

SURFACE OVERFLOW RATE @ PEAK

2-HOUR FLOW

1,114 GPD/SF

MOTOR SIZE 0.75 HP

WEIR LENGTH (EACH) 173 FT

WEIR LOADING @ PEAK 2-HOUR

FLOW

18,230 GPD/FT

CLARIFIERS NO. 2 AND 3

TYPE SPIRIAL SCRAPER -

NUMBER 2 -

DIAMETER 60 FT

SURFACE AREA (EACH) 2,827 SF

SIDE WATER DEPTH 15.67 FT

SURFACE OVERFLOW RATE @ PEAK

2-HOUR FLOW

1,114 GPD/SF

MOTOR SIZE 0.75 HP

WEIR LENGTH (EACH) 173 FT

WEIR LOADING @ PEAK 2-HOUR

FLOW

18,230 GPD/FT

SECONDARY CLARIFIER SCUM PUMPS

TYPE SCREW CENTRIFUGAL -

NUMBER 4 -

CAPACITY (EACH) 235 GPM

MOTOR SIZE (EACH) 5 HP

DRIVE CONSTANT SPEED -

RAS PUMPS

TYPE SELF PRIMING

CENTRIFUGAL

NUMBER 5

CAPACITY 625 GPM

MOTOR SIZE (EACH) 15 HP

DRIVE MAGNETIC VARIABLE

SPEED

FIRM RAS PUMPING CAPACITY 120% OF ADF

WAS PUMPS

TYPE ROTARY LOBE

NUMBER 2

CAPACITY (EACH) 100 GPM

MOTOR SIZE (EACH) 5 HP

DRIVE CONSTANT SPEED

FILTERS

TYPE CLOTH DISK -

NUMBER 2 (PHASE 1), 3 (PHASE 2) -

CAPACITY (EACH) 6 MGD

FIRM CAPACITY 6 (PHASE 1), 12 (PHASE 2) MGD

MOTOR SIZE (EACH) 2 HP

PORE SIZE 10 MICRON

ULTRAVIOLET DISINFECTION

CONFIGURATION INCLINED -

NUMBER OF CHANNELS 1 -

BANKS (PER CHANNEL) 4 (3 DUTY, 1 STANDBY) -

NUMBER OF LAMPS (PER BANK) 12 -

DESIGN TRANSMITTANCE 65 %

DESIGN UV DOSE (T1) 17 MJ/CM
2

FIRM CAPACITY 9.0  MGD

DEPTH CONTROL FIXED WEIRS -

EFFLUENT  FLOW METER

ELEMENT TYPE PARSHALL FLUME -

THROAT WIDTH 12 INCHES

CAPACITY RANGE 0.08 - 10.4 MGD

POST-AERATON

TYPE CASCADE

NUMBER OF STEPS 6

PLANT WATER SYSTEM

PLANT WATER PUMPS

TYPE VERTICAL TURBINE -

NUMBER 2 DUTY, 1 STANDBY -

DRIVE CONSTANT SPEED -

CAPACITY (EACH) 150 GPM

MOTOR SIZE (EACH) 15 HP

DISCHARGE PRESSURE 85 PSI

OPERATIONAL STRATEGY RECIRCULATION SYSTEM -

WET WELL

VOLUME 3000 GAL

OPERATING DEPTH 5 FT

OVERALL DEPTH 10 FT

PLANT DRAIN PUMP SYSTEM

PLANT DRAIN PUMPS

TYPE SUBMERSIBLE, NON-CLOG -

NUMBER 2 -

DRIVE CONSTANT SPEED -

CAPACITY (EACH) 500 GPM

MOTOR SIZE (EACH) 15 HP

DISCHARGE PRESSURE 21 PSI

WET WELL

DIAMETER 6 FT

VOLUME 2100 GAL

OPERATING DEPTH 10 FT

OVERALL DEPTH 20 FT

SLUDGE THICKENING

THICKENER

TYPE VOLUTE PRESS -

NUMBER 1 -

NUMBER OF DRUMS 3 -

HYDRAULIC CAPACITY (EACH DRUM) 133 GPM

SOLIDS FEED RATE @ MAX.

HYDRAULIC FEED RATE @ 1.5% TSS

3,000 LB/HR

SOLIDS FEED RATE @ MAX.

HYDRAULIC FEED RATE @ 0.5% TSS

1,000 LB/HR

TARGET THICKENED SOLIDS 3.0 - 6.0 %

MOTOR SIZE (EACH) 7.5 HP

POLYMER BLENDING & FEED EQUIPMENT

TYPE PROGRESSING CAVITY -

NUMBER 1 -

CAPACITY 5 GAL/HR

MOTOR SIZE 0.5 HP

POLYMER

POLYMER STORAGE TOTES

POLYMER TYPE EMULSION

ACTIVE POLYMER CONCENTRATION 42 %

DILUTE POLYMER SOLUTION

CONCENTRATION

0.25 %

THICKENED SLUDGE PUMPS

TYPE PROGRESSING CAVITY

NUMBER 1

CAPACITY (EACH) 60 GPM

HOSREPOWER (EACH) 5 HP

DRIVE VARIABLE -

SLUDGE HOLDING

TANK NO. 1 (WAS)

NUMBER 1 - 

DIAMETER 35 FT

SIDE WATER DEPTH (MAXIMUM) 15.35 FT

VOLUME 110,400 GAL

TOTAL SOLDIS CONCENTRATION 0.5 TO 1.0 %

DIFFUSER TYPE FINE BUBBLE MEMBRANE

DISK

-

TANK NO. 2 (THICKENED WAS)

NUMBER 1 -

DIAMETER 25 FT

SIDE WATER DEPTH (MAXIMUM) 14 FT

VOLUME 55,200 GAL

TARGET SOLIDS CONCENTRATION 3.0 %

DIFFUSER TYPE FINE BUBBLE MEMBRANE

DISK

-

THICKENING SLUDGE FEED PUMPS

TYPE ROTARY LOBE - 

NUMBER 2 - 

CAPACITY (EACH) 400 GPM

MOTOR SIZE (EACH) 7.5 HP

DRIVE VARIABLE -

BLOWERS

TYPE POSITIVE DISPLACEMENT

NUMBER 3 (2 DUTY, 1 STANDBY)

CAPACITY (EACH)

LARGE BLOWER 443 SCFM

SMALL BLOWER 206 SCFM

MOTOR SIZE (EACH)

LARGE BLOWER 30 HP

SMALL BLOWER 15 HP

DRIVE TYPE (ALL BLOWERS) VARIABLE -

ALUM FEED SYSTEM

ALUM STORAGE TANK

NUMBER 1 - 

DIAMETER 10 FT

CAPACITY 6,600 GAL

TYPE FIBERGLASS -

ALUM FEED PUMPS

NUMBER 3 -

TYPE DIAPHRAGM -

CAPACITY 25 GPH

TPDES EFFLUENT PERMIT LIMITS

MONTHLY AVERAGE

MAX. CBOD5 5.0 MG/L

MAX. TSS 5.0 MG/L

MAX. NH3-N 2.0 MG/L

MAX. TP 0.5 MG/L

GRAB SAMPLE

MIN. DO 5.0 MG/L

B
S
c
h
ro

e
d
e
r

JEA

AUTHORITY OF:

CONVENIENCE OF THE CONTRACTOR UNDER THE

THIS CONFORMED DOCUMENT IS RELEASED FOR THE

DATE

SEE DISCLAIMER FOR LIMITATIONS OF USE. 

SHALL GOVERN.

DOCUMENTS ARE FOUND, THE CONTRACT DOCUMENTS

BETWEEN "CONFORMED" DOCUMENTS AND CONTRACT

CONTRACTOR. IF INCONSISTENCIES OR AMBIGUITIES

SET OF DOCUMENTS FOR THE CONVENIENCE OF THE

ADDENDA HAVE BEEN MERGED INTO ONE CONFORMING

SPECIFICATIONS) AND SUBSEQUENTLY ISSUED

PART OF THE BIDDING DOCUMENTS (DRAWINGS AND

CONTRACT DOCUMENTS DATED JUNE 10, 2022, AS

11-01-22

TX LIC NO. 104266

DANNY M HURTADO, P.E.



PUMP No. 1

EXISTING INFLUENT LIFT STATION

18" RI

16" FA

C
O

CO

GR

GR

G
R

CHAN GBB

CHAN SI

BAR SCREEN No. 1

MECHANICALLY CLEANED

MULTI-RAKE SCREEN

GRIT WASHER No. 1

VORTEX GRIT BASIN

S

S

4" GR

PUMP No. 2

PUMP No. 3

PUMP No. 4

PUMP No. 5

BAR SCREEN No. 2

MECHANICALLY CLEANED

MULTI-RAKE SCREEN

GRIT PUMP No. 1

GRIT PUMP No. 2 

30" RI

CHAN BSB

6" PD

PRELIMINARY TREATMENT HEADWORKS

6" DR

12"-SI

BACKUP (STORAGE)

FROM PLANT

DRAIN PUMP

STATION

TO PLANT

DRAIN SYSTEM

S

4
"
 
D

R

TO

AERATION BASIN 4
